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Parts No

Parts Name

Q'ty Remarks

1-34

3470517
215583
215606
216k
054676
214162
210063
260250
218653
261856
014210
092033
261246
215957
215651
2115532
215938
261762
210781
215536
261246
2611250
2159176
2158
213533
215978
2l
212083
216147
215969
213606
216197
215584
215585

BC320H Ass'y
Clutch Case Ass'y
+Bearing Case
-Bearing

+Snap Ring

«Buffer

Washer

+Cap Screw
.Driveshaft Tube Adapter
+Clutch Drum

*Snap Ring

*Screw

Cap Screw
Driveshaft Tube
Driveshaft

Shaft Grip

Hanging Bracket Ass'y
«Cap Screw

Hanging Strap Ass'y
Bracket Ass'y

+Cap Screw

«Cap Screw

Handle Ass'y-Right
+Handle

+Handle Grip
Handle Ass'y-Left
-Handle

*Handle Grip
Throttle Trigger
Wire Ass'y
+Throttle Cable
Label

Label

Label

Includes 3~12
#6000ZZ
H26

M5 X 20

S10
M5X 15
M5 X 25

M5 X 14

Includes 21,22

Includes 2U4,25

Includes 27,28

Includes 31

BC320H

1
1
1
2
1
1
1
i
1
1
1
il
1
1
1
1
1| Includes 18
1
1
1
2
i
1
1
1
1
1
1
1
1
1
1
1
1
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2-GEARCASE ASSEMBLY

Motorgeréte
E'\senbahnstraﬁe zg
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Pef Vo M Pery Mopnze Ay De ima r iy
2-4 | 215936 Gearcase, ANy e a
44 o~ 2 1215987 [ «Geergese 11 ZTncludes 2~49
: o-.3 | 089845 sCrecse Plug 1| M8X 10
o- U4 | 261246 *Cap Screw, Clemping el M R25
5- 5 | 210554 | *Beering 1| #608
o- 6 | 210555 | *Ceer 1
o= i L2056 b6l eaBlzder Shafit 1
2- 8 | 019585 *Beering i 1| #6001 :
2-9 | 055185 *Snep Ring 1| Hz8
2-10 | 215799 *Pinion Gear - 1
2-11 | 210560 «Beering 11 #609
2-12 | 140268 +Beering 1| #609Z
2-13 | 140269 *Snap Ring % aEjiso
2-14 | 140270/ *Snep Rirg ‘ 1| B24
2-15 |2 iBol i 0i] Seel 1| D18286
2-16 | 215640/ +Boss Adzpter 1
2-17 | 215546 | *Clemping Wesher 1
2=18: | 21 55 {iieStebylizen 1
2-19 [ 215610 *+Bolt (L.H.Threzd) 1] M8X 22
2-20 | 261762 Czp Screw, Alignment 1| M5X 14
2-21 | 21594 1| Blade Guerd Ass'y 1| Includes 22~25
2-22 | 213843 +Blade Guard 1
2-23 | 215943 Bracket 1
2-24 1261246 <Cep Screw 2| M5X 25
2-25 | 212994 | -Threaded Bracket 1 ;
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Ref.No. | Parts No Parts Name Q'ty Remarks
3- 1 | 262420 | Engine Ass' y-Complete 1| AE320/20
3- 2 1261360 Cylinder 1| New gasket required
3- 3 | 261528 | Gasket 1
3- 4 | 261250/ Cap Screw 8| M5x 20
3- 5 | 261938 | Insulator 1| New gasket required
3-6 | 261364 Air Duct 1
3- 7 | 2611171 Casket 2
3-8 | 261246 | Cap Screw U M5 25
3- g [ 262400 Muffler Body 1| New muffler cover required
3-10 | 261368 | Deflector 1
3-11 | 261986 | Deflector Plate 1
3-12 | 261833 | Gasket 1
3-13 | 261607 | Cap Screw 1| M5X 16
3-14 | 262401 | Muffler Cover 1| New muffler body required
3-15 | 261250 | Cap Screw It | M\5X 20
| 3-16 | 262395 | Spark Arrestor 1
3-17 | 089530 | Screw, Spark Arrestor 1| M3X 10
3-18 | 261376 | Top Cover Ass'y 1| Includes 19~22 (No Label)
3-19 | 261377 | *Top Cover 1| New label required
3-20 | 261018 *Knob 1
3-21 | 261020 *Spacer 1
3-22 | 261734 | *Snap Ring 1
3-23 | 262100 Label 1 | MARUYAMA
3-24 | 261379 | Crankcase 1
3-25 | 2613814 | Bearing 2| 6201C3
3-26 [ 262199 0il Seal 1| ISCD12327
3-27 | 262197 | 0il Seal 1| ISCD12227
3-28 | 016732 Snap Ring 1| H32
3-29 | 261612 | Cap Screw 3| M5X 30
3-30 | 261388 | Piston 1
3-31 | 261390 | Piston Ring 2 | (2)Required
3-32 | 261555 | Piston Pin 1
3-33 | 261392 | Needle Bearing 1| KBK10X 14X 12.5X 1
3-34 | 261393 | Clip, Piston Pin 2
3-35 | 261395 | Crankshaft/Conn. Rod Ass'y 1
3-36 | 261405 | Clutch Ass'y 1| Includes 37,38
3-37 | 261406 | +Clutch Shoe 2| (2)Required
3-38 | 262203 *Spring, Clutch 1
3-39 [ 261189 | Washer 2| p6X ¢ 16.5Xt1.2
3-U0 | 261777 | Wave Washer 2
3-41 | 261056 | Clutch Bolt 2| M6
3-42 | 261251 | Fan Cover 1
3-43 | 261357 | Magneto Ass'y 1| Includes Ub~52
3-44 | 261356 | *Rotor/Fan 1 -
3-45 [ 261069 *Ignition Coil Ass'y 1| Includes U6~52
3-46 | 261070 ++Coil 1
3-47 | 261744 | --Spark Plug Wire Ass'y 1| Includes U48~50
3-48 | 261071 | +-+Spark Plug Wire 1
3-49 | 261074 | «++Plug Boot 1
3-50 | 261075 | °*-Connector 1
325 261072 -*Cap 1
3-52 | 261073 *+Insulator 1| ¢ 6X ¢ 6.8% 80L
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Parts Na Parts Name ,Q'ty Remarks
261076 | Woodruff Key 1
261417 Nut, Rotor 1] M8
261078 | Spacer 2
261256 | Cap Screw 2| Mux 25
261200 | Spark Plug 1| NGK BPM6Y
261772 Wire, Coil Ground 2
261202 | Grommet 1
261786 | Plug 1
261964 | Fuel Tank Ass'y 1| Includes 62~ 83
261965 *Fuel Tank 1
261584 | *Fuel Tank Cap Ass'y 1| Includes 64,65
261578 | «+Fuel Tank Cap 1
261105 ++Gasket 1
261696 | *Breather Ass' y 1| Includes 67~ 69
261697 | *+Grommet 1
1261590 «+Breather 1
261698 +-Clip 1
261846 «Fuel Pipe Pick-up Ass'y 1| Includes 71~ 81
261688 «+Fuel Pipe Ass'y 1| Includes 72~ 74
261115/ «++Grommet 1
261690 »-+Fuel Pipe 1
261114 |=--Return Pipe _ 1| ¢3X ¢ 5x60L
261797 «-Fuel. Filter-Ass'y 1| Includes 76~ 80
261798 »++Clip-- - ; 1
261799/ +--Body 1
261800 *++Filter 2
261801 **+Packing 1
261802 «+-Retainer 1
261117 ++Clip 1
261118/ -Pad 2
261119/ «pad 1
261117 Clip 1
262129 Card, Starting Instruction 1
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Ref.Na | Parts No Parts Name Q'ty Remarks
4- 1 | 262039 | Rewind Starter Ass'y 1| Includes 2~10
- 2 [ 261723 | *Rope Ass'y ~ 1| Includes 3,4
U="8 1261 712b (= «Skarben Grip 1
u- '} 261724 [ »~Starter Rope 1
4-5 | 261625 | +Rope Guide 1
-6 | 262040 +Starter Case 1
U-7 | 261721 | *Rewind Spring 1
-8 | 261720 +Pulley 1
I- 9 [ 261722]| *+Washer 1
4-10 | 26162L | *Screw 1{MBEX 12 .

4-11 | 261421 | Starter Pawl Ass'y 1| Includes 12~15
L-t2 | 2607 27 | =Rawl 1
4-13 | 261728 | *Return Spring 1
4-14 | 261726 | *Pawl Case 1
4-15 | 020299 | *E-Ring 1
4-16 | 261257 | Cap Screw L MuUx16
4-17 | 260459 Label 1
4-18 | 081039 | Nut 1| M8
4-19 | 262423 | Stand 1
4-20 [ 261607 | Cap Screw 2| M5X 16
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EisenbahnstraBe 26
Che Telefon 07151/79191

73630 Remshalden-Grunbarh




l‘ oo ENGTNE
i ++70—%9 Y4 z29-%9 CARBURETOR, RECOIL STARTER -

]

3




BBES £ ) % 5 B i =
Parts No. Parit's Name Qty Remarks
4- | EFEFEE| ST V—F S35 F Carburetor, Ass'y 1 | Incl.2~21
. New gasket required
4-2 |261871 oYy vy 0-Ring sl
Ao 3 109262 1 Zilihaiaierih Main Jet 1 | 841
4-'4 262985 ARy b Gasket 1
4-5 |262994|F4VI5L Diaphragm, Fuel Pump 1
45 |i2 529850 d kT 4 Pump Body 1
4= ) 20629588 AR5y b Casket 1
4- 8 |26l RIT 3 At Diaphragm, Metering 1
i- 8 | 26280 =g Purge Body 1
4-10 | 261 854l 7 e Primer Bulb 1 e
2 X Mg 0';\'{:-
S V262 98 2 iR e = Cover Plate 1 Zlg‘b DT
-12 {262886| A7V = Screw 4 :ch%‘)\\cp
-13 |261876|Y>7 E-Ring ! TL8snd
14 |261651| R0y PSS Throttle Valve, Ass'y I CE@’S{‘E‘:E?&
115 | 26leo 2o Plug ; : L;cs?‘é,??%
. £ 95§
216 |261658| 24~ Swivel o w2
W 'z6le s s Screw A <
.18 |2616598| 754 ¢ Bracket 1 w2
19 261818 FwF Nut 1
4-20 bospt | 25 Y a Adapter e
4-21 |261657f789yF Packing 1
4-22 |261864|FAT v b Gasket 1
485 (26358l TS gt IR T Bracket, Ass'y 1 | Incl.24~28
Al L7 e sl i kAl A Bracket 1
4-25 (263552 /30T Choke Yalve 1
4-26 | 26309778y Packing 1 | #6x @p11Xxtl. 3
4-27 | 261597 HWEE) Bolt 1 | H4x0.7
4-28 | 261660 HSHEHERVFFy b Nut 1 | ¥4
429 |261814| 6427+ VFKI HVE Cap Screw 2 | N5%50
-30 263501 I-Tﬁ = IS Air Filter, Ass'y 1" | Incl.31~35
4-31 261598} =A>k Foan Element ]
ABD ols LT B A i AT Snap Ring 1 |t5
488 |26 e g g i A Air Filter Cover 1 | New label required
4-34 263128 J 7 <LhA Knob el
4-85 &2 6 1 983 ERT =2 Screen 1
495 | 206135 2liaiaes s Label ; 1 | Choke
4-37 |2614189 WDAIAR T = T T Recoil Starter, Ass'y 1 | Incl.38~49
4-33 12 6 1 420N AUl TR T T Recoil, Ass'y 1 | Incl. 39~45
4580 10 6 d AIRN Il /s o Rope, Ass'y 1 |Incl.40,41
{0 ol T RIS Starter Grip ] :
sl de | AT Starter Rope 1 | ¢3%x890L
R e | s e Starter Case 1 | New label required
443 | 261721 RAASNAT ) VY Spiral Spring : '
4-44 | 261720 1) — b Pulley 1
4-45 | 262922 ey PRI Y2 Screw 1
o
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Ref.No. | Parts No. Painit st Namier Qty Remarks

AAB V26 R8T ERI—FT =) JETT Starter Pawl, Ass'y 1 | Incl,47~49

4-47 |263477|5F=v b Pawl : 1

4-48 261728V 7—vRTYV T Return Spring 1

4-49 | 263476 RI—5T—Y =} A Pawl Case 1

4-50 | 261257 6427+ Vx+H/NE KIS Cap Screw 4 | K4X16

4-51 260459 |Yaqi<—7 Label 1
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6-MARU-MATIC TRIMMER HEAD

Ref.Na | Parts No Parts Name Q'ty Remarks

6- 1 | 262288 | MARU-MATIC Trimmer Head Ass'y, L.H. Kit 1| Includes 2~17

6- 2 | 262310 | *MARU-MATIC Trimmer Head Ass'y, L.H. 1| Includes 3~ 14

65 3¢ 262300 - Adapter Lo H 1

6- 4 | 262312 ++Spool Housing 1

6= 5 | 262313 | “+Eyelet 2 :

6- 6 | 262314 ++Cam Spring 4| Red (Standard)

6= % 12623158 <= Sidide Gan y

6- 8 (262316 ~-Cam Disk 1

6= 26231 Ti == RlatNut, L H, 1

6-18) | 2623181 -+Speolt Ass! v, "L H. 1| Includes 11,12

6-11 [ 262319 =Spaol 1

6=12 | 262320 +#*Cutting Line 1

6-13 | 262321 | *+Cover 1

6~ 10276 2372 24| Kno bl 1

6-15 | 262329 | *Cam Spring U | Silver (Optional)

6-16 | 262323 | +Fastening Tool 1 S K -

6-17 | 262324 *Instruction Manual 1 FRANK
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7 - AEEESSURIES

Ref .No. | Parts No Parts Name Q' th Remarks
T 1% 28015 585 [ETool K E 1| Includes 2~5
7- 2 | 054753 +Tool Bag 1 :
7- 3 | 210418 +Box Spanner 1] 13X 19X @ Screwdriver
7- U | 062047 | <Wrench 1| 3mm
7- 5 | 105489 | *Wrench 1| Ymm
7- 6 | 216006 | Instruction Manual 1
7- 7 | 216007 | Warranty Card 1




